Parts & Service

Manual
R2-12B501 212-5 5-speed
$2-12B501 212-5SB 5-speed
R2-12BEO1 212-H Automatic
S$2-12BE01 212-HSB Automatic
1990
899002

Wheel Horse

Tractors & Riding Mowers



INTRODUCTION PAGE

1. How to use this parts manual

1.1. This parts manual is divided into major sections arranged in the sequence as outlined on the following page.
Major sections are subdivided into smaller groups of parts, each with its own illustration and illustration reference numbers.

1.2. lilustrated items are numerically keyed to the parts listing on the facing page. lllustrations are repeated when the parts list
is too long for one page. Figure numbers are located at the bottom of each illustration and also at the beginning of each
description column. ltem numbers are numerically keyed to their respective illustrations.

1.3. When an (X) appears in the quantity (Qty) column use only if applicable or as required to meet tolerances.

2. To locate parts

Refer to the List of lllustrations to locate the proper illustration.

3. Service information

3.1. Special notes recorded on illustrations:
Refer to available owner & repair manuals and service bulletins for detailed information.

3.2. Standard torque values for fasteners:
Refer to Section 11 - Torque Specifications.

3.8. Paint:
Refer to Section 11 - Paint.

Part Number




LIST OF ILLUSTRATIONS
TITLE FIGURE NUMBER
Section 1
4 & 5 Speed TranSMISSION ..........ccciiiiiiiiiee it et eet e et ee e et 1-1
Hydrostatic Transaxle 1-2
Hydrostatic Transaxle - Control LINKAGE ..........cccevuieiiiiiiiiii i, 1-3
Section 2
Frame, Sheet Metal and COVEIS ...........ccociieiiieiiiiic e, 2-1
Frame, Sheet Metal and COVEIS ..........coocvviiieoeee oo 2-2
Section 3
Front Axie @and STEEING ........c.ccoiuiiiiiiiiiiiiie et ettt e e 3-1
Section 4
Mechanical Transmission Brake & CIUtch LINKAGE ............o.veveeeeeeeeeeeeeeeeeeeeeeeeeeeoee 41
Hydrostatic Transaxle Brake & JAIer LINKAGE .............cocoummeieeeeeeeeeeeeeeeeeeeeeeeoee 4-2
Section 5
Engine Pulley and PTO CIUCH ..........ocoiiiiiiii i 5-1
Section 6
Engine, Fuel and EXhaust SYSIEMS ........c.c.coveiioiiiieiieiecieeeeeeeee et 6-1
Section 7
Electrical System .........cccocoeeviiienn N et ettt e b e e e ee e enr e e s e tes s naeernneenn 7-1
Section 8
WHEEIS aNA TIPS ......viieeec et et e e e et oo 8-1
Section9
Seat aNd SUSPBNSION ......c.oioiiiiieiitctie e e e e oo 9-1
Decals, MISCEIANBOUS ...ttt e e ee et e, 9-2
Section 10
B0 MOWET DECK ...ttt ettt 10-1
307 MOWET SPINGIE ...ttt e e e e 10-2

Section 11
Torque Specifications, Fuel Line, Fasteners, PaiNt .............co.ooovooreee oo

PAGE

10-12
14

16

18
20

22

24

26-28

30

32
34-36

38
40

42




2 SECTION 1 - TRANSMISSION

SEE SECTION 18 FOR ADJUSTMENT PROCEDURES
TRANSMISSION LUBRICANT

33

5-Speed - 300z. (851gm) Bentonite Grease
WHEN SERVICING
USE
LOCTITE #262
(WH + 113354)

‘/32

No Service Interval

g3

SPRING END TO
@/34 ~~HOLE IN LH SIDE

/ OF FRAME
37—>%\\ 9o 2 15

— 730

i By

R \\\\\\\\\\\‘:n\ ] ]

REFER TO PEERLESS SERVICE
INFORMATION FOR ALL
REPAIR PROCEDURES

0332

Tractors & Riding Mowers

Figure 1-1 5-Speed Transmission



SECTION 1 - TRANSMISSION 3

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 1-1
5 - SPEED TRANSMISSION
2 112299~ Trans. - 5-Spd. (Peerless Model 920-009) 212-5 ............coomem oo 1-
3 112982 TOMQUE SEIAD ..ottt et et 2
5 111430 AT ettt e e ettt e oottt 1
6 114941 Shaft
7 5666 Nylon Bushing
8 111432 Spring
9 112983 Knob
10 115198 Transmission Arm
11 115042 ROT e ettt et ee oo
12 115043 End Rod
13 104869 Special Washer
15 908025 Hex Hd Cap Screw 5/16-18 x 2-1/2
16 920008 Washer 5/16 SAE
17 900036 Carriage Bolt 5/16-18 x 5/8
18 926720 S.W. Form Screw 5/16-18 x 3/4
19 915662 E.S. Hex Nut 5/16-18
20 920082 LOCKWESREE 5/16 .......oviiiiiiiieieiie et 2
21 915112 ESIOK NUE 5/168-18 ..ottt et 2
22 113025 Pointer 1
23 933273 SPIFOI PIN 7/32 X-2 112 ..ottt et 1
24 920259 SHIM WaSher 032 ..ot eeee e X
1278 SHim Washer 050 ..........c.oiiiee ettt e e X
25 915084 JAM NUL Lttt e oo e e s e e e 1
26 908153 HEX HA Cap SCrew 1/4-28 X 7/8 ..........coe e e et 1
27 920081 LOCKWASHET 1/4 ..ottt e e e e ee e ee e 1
28 920008 WESHET 5/16 SAE ...ttt ettt ee e e e et 1
29 932008 COEr PiN 3/4 X 3/32 ...ttt ettt et ee e 2
30 911425 B0l e ettt ettt 1
915662 U ettt ee e et e et e et e e e e e e e e e 1
920008 WSO ..ottt ettt sttt et ee ettt ee e e e e ettt 1
31 111357 JoOlID ettt et ettt ee et et ee et 1
32 1087390 PUBY TrANSIML ..ottt e s et et et oeee s 1
33 114860 TransSmiSSION DrVE Bt (91.7”) ...c.cueuirrrieiiteteee ettt ettt et ee e eee e 1
34 937225 HiProKey £ 9 3/168 X 3/4 ...t e e ee et 1
35 909540 SO HU SBESCIBW ...ttt en et et e e oo 2
36 110769 Brake RetUrn SPring (4.9”) ..ottt 1
37 908019 HexX BOtt 5/16-18 X 1 Brake SIOP ....c.cvviotieiee ettt 1
38 915112 ESIOK HEBX NUE5/1B-18 ...ttt 1

* Order Replacement Parts or Complete Assembly Through Manufacturer’s Distribution System, Using Modei/Spec. Number Shown.
WHEEL HORSE Part Number is Listed for Cross-Reference Purpose only; Item is Not Available through WHEEL HORSE.



SECTION 1 - TRANSMISSION

3/% ?7/20

1
21
‘%g‘/
19

SEE SECTION 18 FOR
DRIVE BELT SERVICE

LUBRICANT - 1-3/4 QTS. SAE 20w
NO SERVICE INTERVAL

INTERNAL SERVICE OF
TRANSAXLE IS NOT
AUTHORIZED UNDER
WARRANTY

0333

Bl Tractors & Riding Mowers

Figure 1-2 Hydrostatic Transaxle



SECTION 1 - TRANSMISSION 5

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 1-2
HYDROSTATIC TRANSAXLE
1 113873* Hydrostatic Transaxle (Eaton model 750-012) ..........c...ccooieeeieeeeeee oo oo 1
219025~ Rebuilt Hydrostatic TranS@XIE ..........ccccoviieiieiiiiitee et ee e oo X
2 114433 BEIL (B3”) v e 1
3 915662 E.S. NUEB/TB-18 ..ottt e 4
4 920008 Flat Washer 5/18 SAE ..............ooiiiiiieciiee et ee e e 8
5 908026 BOIt 5/16-18 X 2-3/4 ...t 4
6 116180 HOSE CIAMP ...oouiiii e et 4
7 114409 HOSE (B-1/27) .ottt 1
8 114693 HOSE (267") ..ot ettt 1
9 114028 Hydro Reservoir Complete (includes items 10, 11 & 12) .......ovovoeioeeeoeeoeeeoeeeoe oo 1
10 114562 COVEI ettt et et et e e 1
11 114563 COVET GASKEL ...ttt ettt 1
12 114564 RESEIVOIT 1ot et et e e e ee e et 1
13 937222 HI-PIO KEY 5/8 X 3/16 ...ttt 2
14 115688 PUIIBY e et 1
15 115687 Fan e e 1
16 -~ 920081 LOCK WASHEE 1/4 ...t 1
17 . 908011-6 B ettt 1
18 107045 KNOD e et 1
19 114434 PUSH VaIve Cable ..o et 1
20 910792 SCIEW # 10-24 X 1/2 ..ot e 2
21 915740 BIaSt NUE 3 10-24 ..o et ee e 2
22 911910
23 116007
24 908003
25 920007
26 915661
27 8830 ClD ettt ettt e e e e et et 1
28 115686 Drive Pulley PGC (HYATO) .......oeieeeeeciieie et e 1
29 115968 V-BRIEPGC ettt e et 1

* Measure diameter of transaxle dump valve shaft end before ordering.
Replacement transaxle has dump valve shaft which requires an arm plate with a .564"" diameter double "D’ hole (see figure 3-3

item # 46).

Confirm you have correct arm plate for reassembly.



SECTION 1 - TRANSMISSION

Wheel Horse.

w
X
<
[ad
o
=
28
< <
ol
1)
o
o
w
=
Z 0
o <
C w
-0
o <
1K
- =
OL
—ow
T
o =
w @
w0
W s
w
%)

Tractors & Riding Mowers

Figure 1-3 Hydrostatic Transaxle - Control Linkage



SECTION 1 - TRANSMISSION 7

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 1-3
HYDROSTATIC TRANSAXLE - CONTROL LINKAGE

1 114416 Neutral RetUrn PIAe ...............cccouiiriiriiietee e 1

2 114401 CaM PIALE ...t 1

3 100656 Cam Return BE&aNING ..............cocuiiitiirinieees oo see oo 1

4 5701 E-RING e e 1

5 116339 Speed CONrol ROG ..ottt 1

6 110189 RO ENG ..o e et e e 1

7 915083 JaAM NUE 1/4-28 ..o 1

8 114403 Cam Plate SUPPOI ...t 1

9 114695 SPeCial NUEB/B-16 X 2 ...t 1
10 100365 Spring DISC WAShET ..ot 2
11 100305 FHCHON WSO ... 1
12 100309 CaM SPACET ..ottt 2
13 109779 JAM NUE B/B-16 ..ot 2
14 908007 NYIOK BOIt 1/4-10 X 1-1/2 ..o e 1
15 114402 SPACET ...ttt et 1
16 116340 MOtIoN CONIOT AFM ...iiiiiii e e oo 1
17 . 106661 CAIM e e oo ee oo 1
18 109447 GBAN SPACET ......eieiiei e 1
19 114656 ANGIE SUPPOM ..ottt e 1
20 114404 NeUtral Pivot PIALE ...........c...o.ouoiiiiiiieniie e 1
21 114697 SPACET ...t ettt 1
22 920271 SPeCial WASHET ..o 1
23 104859 Lift LINK SPACET ....oiiiiiie e e 1
25 114818 SPING (4.877) .ot 1
26 114668 SPING Bracket ..........co.iiiiiiiiiit e 1
27 114410 TOTQUE Bracket .........c.ouiiiiiceet e 1
28 115678 MOUNEING PIALE .....oviiiict e 1
29 111688 CIAMD ettt 1
30 926641 SCIEW # 10-24 X T/2 ...t 1
31 114698 Brake Spring (16.48”) ........ooiiiit et 1
32 114666 BIaCKet ... 1
33 114670 Brake PIVOL ..ot et 1
34 114663 PLAE o 1
35 104524 TIUNRION <ttt e e 1
36 107677 Brake Spring (2.26”) ..........oooiiiciieieee e 1
37 114665 CIBVIS ..t 1
38 114808 RO e 1
39 933132 SPIrOI PN B/82 X 7/16 ... e 1
43 932000 COtter Pin 1718 X 1/2 ...ttt 1
46 116398 Arm Plate (Double D" hole di@.~.564™) ...............ooeiieeresseeeeeeeeeeeoeoooeoeo 1
47 920008 WASHEr 5/16 SAE ............cocoiiiiiieeet e 5
48 920009 WAESHEI 3/8 SAE ...ttt e 1
49 920007 WASHEE 1/4 SAE ...t 1
50 932008 Cotter Pin 3/32 X B/4 .........ccoiiiiiieieee ettt e 3
51 932009 COter Pin 3/32 X 1 ..o oo 1
52 -932001 COtter Pin 1718 X B/4 ... 1




SECTION 1 - TRANSMISSION

SEE SECTION 18 FOR NEUTRAL, BRAKE
4 DRIVE LINKAGE ADJUSTMENTS

Tractors & Riding Mowers

Figure 1-3 Hydrostatic Transaxle - Control Linkage



SECTION 1 - TRANSMISSION 9

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 1-3
HYDROSTATIC TRANSAXLE - CONTROL LINKAGE (CONT’D)

53 932948 COter PN 1/4 X 1-114 oottt e et e e et e e ee e e 1
54 915113 ESIOK NUE B/B-16 ...ttt sttt e ettt e et e n e e st e e s e e e seeeerean 1
55 915662 LS. NUEB/TB-18 .ottt et et e e et e e e e e e ee e s 3
57 915661 E.S. NUE 1/4-20 oo ettt et ettt 1
58 926720 ST BOI B/168-T8 X /4 ..ottt 1
59 908016 BOIEB/1B-18 X 5/B ...t ettt ee et et e e e et 1
60 908017 BOIt 5/16-18 X 3/4 ...ttt ettt ettt et et r e e 4
61 900065 Carriage Bolt 3/8-16 X 1-1/2 ..ot e e e e e e 1
62 900038 Carriage Bolt 5/T16-18 X 1 ..ottt e e ettt e e e e e e e 2
63 900016 Carriage Bolt 1/4-20 X T-1/2 ...oi i e 1
64 926698 S.T.8CrEW B/TB-T8 X 1-T/4 oottt ete ettt e e e e ee e e e 1
65 908016 BOIt B/1B-T8 X 5/8 ...ttt ettt e e e 2
67 920082 LOCK WASNEE B/16 ...t ettt e e e e e e st e eee e e eee e e e e esre e 4
68 936115 EXternal SNap RiNG .........ooviiiiiiii ittt et 2
69 933152 SPIrOl Pin 178 X Bl ...ttt 1
70 932948 CBVIS PN ittt e e et 1
71 937082 WOOIUSf KBY 178 X 1/2 ..o e e 1
72 114821 FrICHON WEASNEE ... ittt e a e e e 2
73 920039 WAASNET B/8 US ..ot e s e et e et r e ee e eeae e 1
74 115677 BIACKE!L ... e e ettt e e reaeee e e e e e eai s 1
75 920259 Plain Special Washer ..............cociiiiiii ettt ee e 1
76 111430 ATl e ettt e st e et e e e et e ettt et e e e eaaes 1
77 933273 SPIrOI PIN 7/B2 X 2-172 ..ottt enn e, 1
78 111432 SPFING et ettt e te e s ete e et e e et e te ettt e e e e eeeeeeeereee e eteaeereas 1
79 920259 Shim WASHEE .032 ...ttt ettt e r et e et e e e e e ete e aeenre s X
1278 ShImM WASHEE L0500 ..ottt ettt et e e e e s et et e et e e et e st e enaaeeeeeeeeeeees X

80 5666 NYION BUSRING ..o ettt ee e e e e e e e e e e eeee e 1
81 111431 SRAT . ettt et e e et e et ee et e ae e 1
82 113025 POINEEE . e et e e e e e et tana e aeaaaa 1

83 112983 KIOD oot b et ettt s ete e te e b ene et bt et s aee e e 1



SECTION 2 - FRAME, SHEET METAL AND COVERS

10

0432

Tractors & Riding Mowers

Frame, Sheet Metal and Covers

Figure 2-1



SECTION 2 - FRAME, SHEET METAL AND COVERS 11

. PART
ITEM NUMBER DESCRIPTION Quantity
Figure 2-1
FRAME, SHEET METAL AND COVERS
1 114423 [ €= 1441 PSSR R U OR R UR R UR 1
2 114417 Rear Drawbar PIAtE .........cccooiiii e et e e e eaer e s 1
3 112850 Frame Support Plate 212-H, 212-HSB .......cccei it 1
115104 Frame SUPPOrt Plate 212-5SB .......cccoociiiiiieieeiteecee ettt ettt ee e ree e e e e aeeer e eeeeeeeeaeeees 1
4 111397 AxIe SUPPOIT PIAtE = FION ...oiiiieee ittt e e e e e eeee e e eeeeaee s 1
5 114610 Cam BOMHEr 212-H ... et r b ettt ettt e e e ee e e eneene 2
6 112977 AXIE SUPPOIT = BEAK ...eetiiiiiitieie ettt et e et ettt ee e e e e et e s e e et e e e e et e e eetaeeeeeaeeeanes 1
7 110180 FOOIrESt Mat ~ RUDDET ...ttt et e et eea e s e e e e ee e meenns 2
8 113423 HOOASIANA-5SPA ..ottt et ettt ettt sttt st e et e e een e eeenee s e neseeneneeeaes 1
113400 HOOASIANd 212-H, 212-HSB ...ttt e e et e e ee e nanas 1
9 111467 CONSOIE PANBI ...ttt e e e et e e e et e s ettt et e e s e een 1
10 111499 Pan Hd Screw 10-24 X 5/8 BIACK ........c.ccuiiiiiiriiiiiieie et et 4
11 109237 LAICH KBEPEOT ..ot e e e et et e e e e e et ea s 2
12 923784 POP RIVEL 1/8 X 1232 ...ttt ettt e e e etan e 4
13 111392 ol ettt et e et ettt ettt ettt en e 1
14 111671 FUSE BraCket ..o e 1
15 - 900038 Carriage Bolt 5/16-18 X 1 ..ottt ettt e e e e ettt e ee e 2
16 915662 E.S. Hex Nut 5/16-18 ........ bbbt ettt ettt ettt sen et eeen 8
17 111763 STAD ottt ettt e ettt ettt et et et et e e e et et ettt et e e 2
18 900037 Carriage Bolt 5/16-18 X 3/4 ... it e aee s 7
19 920008 WaAShEE 5/16 SAE ..ottt ettt ettt e e e e 5
20 908020 Hex Hd Cap Screw 5/16-18 X 1-1/4 ....ooiiiiiiiiiiiiiiiie ettt e e 2
21 920155 Internal TOOth LOCKWASNEI /16 .....coovviiiiiieiiiieiee ettt ee e 2
22 1278 Shim WASHET .050 ...coiiiiiiiiiiiiiiiiiiiit e e e e e et et e e e e e e e s e e e e e e e e e e e e asasesreseaaananas X
5210 Shim WasSher L0715 ..o o e e e e e e e e e e et b e e e e e e e e e e e e e e et e eaeaansns X
23 104822 Retaining RING 374 ... et e et e e et e e e s b b et e e earne e 1
24 908016 HexX Hd Cap SCrew 5/16-18 X 5/8 ....veuiiiiiiee ittt e s e e e e e 2
25 915740 HEX NUL 10-24 i e e e e s e e e e e e e e e e b r e e et aan e 4
26 910837 Crose Recess Pan Mach Screw 1/4-20 X 5/8 ......ccc.uueeieeiiiiieiiiiiiie et 1
920081 Lockwasher 1/4” (NOt illuStrated) ..........cccoiiiiiiiiii e ae e 1
27 915111 ESIOK NUL 174-20 . ottt e eenennes 1
29 908019 HeX BOlt 5/16-18 X 17 oottt e e nnanes 3
30 111524 ] ] TSR 2
31 111527 T o T4 T« R OSSR PP UU TSRO 2
32 111758 S T0E] 41TV 4
33 900040 Carriage Bolt 5/T1B-18 X 1-1/2 ..ot e et 2
34 932025 COtEr PN 5/32 X 1 ooeiiiiieiiie et e et e e ea e e e e e 2
35 920242 Special Washer ..., s 2
36 938031 L= 10T 11T 1
37 8830 L0711« RO SO OO DY R RO U U TR URTUOTRURTPRRRRPO 1
38 113116 2= =11 1= TSR 2
40 908019 BOI B/168-18 X 1 ooeiiiiiiiii ittt e e e e s b s e e e e s e ettt e e e e e e et e r et rnteeeen e 2
42 908035 BOIt B/8-18 X 1-1/4 i e e e e e e e e e e eaa s 1
43 915663 E.S. NUL B/8-16 oottt e e et et e ettt ae e s anb b b e e e e aee e e e s tebeeeaeeeeeeenreeeas 1
44 110370 PUHEY (NOT ON 212-H) ...eeiiiiiiiiiiiiiii e e e e e s a1 e e e ee e et enttbba e e e e e e s eensbeneeas 1



SECTION 2 - FRAME, SHEET METAL AND COVERS

12

0432

m

Tractors & Riding Mowers

Frame, Sheet Metal and Covers

Figure 2-1



SECTION 2 - FRAME, SHEET METAL AND COVERS 13

PART

ITEM NUMBER DESCRIPTION Quantity

Figure 2-1

FRAME, SHEET METAL AND COVERS (CONT’D)
45 908038 BOIt (N0t used 0N 212-H, 212-HSB) .....c.ovivieiiiiecrii ettt ee e e et 1
46 915663 Nut (not used on 212-H, 212-HSB) ..........ciuiiiiiiteeeeeee e 1
47 109230 Belt (Not used on 212-H, 212-HSB) ......cooviuiiiiieceeee ettt 1
48 920009 Washer (not used on 212-H, 212-HSB) ......cciiuiuimicceitceeeeeeeeeeeeeeeee e ee et 2
49 114723 Assy Bracket LH (not used on 212-5SB, 212-5) ...........c...ouoiiiiieeeeeeeeoeeeee oo 1

Assy Bracket RH (not illustrated)(not used on 212-5SB, 212-5) ........ocooeumuemmmmooeeoeoeooeoeoo, 1
50 115767 Brace Weldment LH (not Used on 212-5SB, 212-5) ........coooevceirireeeeoee oo oo 1

115768 Brace Weldment RH (not illustrated)(not used on 212-5SB, 212-5) .........oovoeevemueoeeeeoeooeoooo 1

51 900063 Bolt (ONLY used 0N 212-5SB, 212-5) ......ceoiiuiuimiieecteteeeeeeteteeeeeeer e esee e es e 2
52 1336 Washer (not used 0N 212-5SB, 212-5) ..........cooiueiee oo eeeeeee oot 2
53 915663 UL et e r et sttt ea et et ee et e e e et e e e e s e oot oe e ee et et 2
54 106634 Toolpin (ONLY 1 used 0N 212-58B, 212-5) ..........c.oieiiiirieeeiecieeeeeeee e eee e oo 3
55 933505 Hairpin (ONLY 1 used 0N 212-58B, 212-5) .........c.ooeeveieuieetieeeeeeeeeeeeee oo ee e eeeeoeooeoe . 3
56 908017 BOI ottt et et ee s e et 2
57 920267 WERSRET ... ettt ettt et e e et et ee et e 2
58 915112 NUL L e ettt et s e e e e ee e e e st e eeee e e s en e 2
59 114756 Block-Rub (not used on 212-5SB, 212-5) .............cuouiioiieerieeeeeeeeeeee oo e 2
60 114762 Spacer-Rub Block (not used 0N 212-5SB, 212-5) ..........ccoovuoeeeeee oo oo 2
61 910842 Bolt (N0t used 0N 212-5SB, 212-5) ........iviiiiiiierieeeeeeee et ee e 4
62 915661 Nut (Not used 0N 212-5SB, 212-5) ....c.covriititieieeieee et eeeeeeeeee et 4
63 915662 Nut (Not Used 0N 212-5SB, 212-5) ..ottt et 4
64 116119~ SNAME DIIVE ..ottt oo 1
65 6366 KBy ettt et ee et oo e oot 1
66 102536* Bearing-Cup WINUL ........c.ooiiiiie ettt et e e et oo 1
67 114686 PIate MTG ..ottt e et e et e e e e e e e e e e 1
68 920008 WESNEE .ot ettt ettt e oot 4
69 102534 " Bearing-Ball ... ettt 1
70 908017 Bt ettt 3
71 102533* CUP BRAKING ..oiii ettt ettt e oot 1
72 920081 LOCKWASHIEE ...ttt e et e e et e oo 3
73 908001~ Bt ettt e 3
74 909863 SBE SCIBW ...ttt 1
75 114740* Drive PUIIBY PGC ...ttt e e oo 1
76 114811* BEIt GUILE ...oeiiiii e e e 1
77 932001~ COMEI PiN .ottt ettt e e e et s e e e e et e e e e e ee et eee e 1
78 114812 SPACEE ..ot e e ettt 1
79 908019 BOIt et 1
80 114741* SPACEE SNt ... et 1
81 2844~ WEBSHET ..o ettt e e et e e e et 1
82 920083* LOCKWASHIET ..ottt et e e e 1
83 908034 * BOIt et ettt e, 1
84 915663 UL ettt ettt 4
85 114757 Spacer (Not used 0N 212-5SB, 212-5) .......ouiuiuiueeeeeeieieeeeeeeeeeeeeeeeeee et e oo e 2
86 908035 BOIE ettt e et et e s e ee s oot s 4
87 114755 Bar Pivot (not used 0N 212-5SB, 212-5) ........ociorieeeeee oo 2

* Only used dn 212-5



SECTION 2 - FRAME, SHEET METAL AND COVERS

14

0433

Tractors & Riding Mowers

3
Wheel Horse.

s = -
S —
A\ 5= -
. T =
A =

/// A\ S \

N . n/y \“@

}

s

\ AN

Figure 2-2 Frame, Sheet Metal and Covers



SECTION 2 - FRAME, SHEET METAL AND COVERS 15

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 2-2
FRAME, SHEET METAL AND COVERS

1 114389 1= 3T [T PO PP TOPTRTPP 1
2 115470 HOOM & Gl .ttt ettt e et e e e e e e e s s aab b e e e se e e e e aaeneeeeas 1
3 111480 RO o e et eee e e e e 1
4 107772 B RN i e a e ettt e e et e n et ee s et aaes 2
5 111536 o ¢ oo TR S UOS USRS 2
6 117343 Handle wW/Bracket (109237) ......cooii ittt sttt st sttt et b e seae e neneen 2
7 117431 POP RIVEE 1/8 X 1/8 ..ot ettt st sttt e sab e s r e e 4
8 915551 NUt # 10-32 (OPHONAD) ...eeeiieii ettt et b e st she s e b sb et s st e entnerae e neee 2
9 116591 Head Light Bar (includes items 22, 23, 24, 25, & (2) Of (26) ....cccovivereeimiereciecece e 1
10 111392 ClIP 212-6 .ot ettt a et e et e e e aanrr s 1
11 MW8756 E.S. WING NUE 1/4-20 ... ittt ee e e e s e s et s s sn e e e e e e e aaessanansnneeess 1
12 103995 SPECIAI WASHEI ...ttt ettt e e a e e e e e e e e eaeaaeeean 1
14 108547 REFIECION .t ettt e et e e e e 2
15 109193 Poprivet . 188 x .57 AIUMINIUM ... e e a s e e e e et e e e eeeaantaennees 4
16 900038 Carriage Bolt 5/16-18 X B/4 ...cooiiiri e 8
920008 Washer 5/14 SAE (MO IlIUS) ....eeiiiiii it a e e e 8

17 938031 BUSHING .ot eee et e e e ettt ee e ee e 2
18 910808 SCrew £ 10-32 X 5/8 (OPIONS) .eiiiriiitiiiiiei ettt ettt e ettt et e e e e e e e e 2
19 920004 Washer # 8 (used w/poprivet - produCHioN) ........coiiiiiiiiiiii e e e 2
20 920079 Lockwasher # 10 (OPLIONS) ....ooviiiiiiiieei ettt 2
21 915662 E.S. HEX NUE 5/1B-18 it ettt e e e s bbb e s s ear e e e aea e e e e e nsnnres 8
22 116599 [T 1) G - | OO PP PP PR PPT T PPPPR 1
23 111684 LIGNE POAS ..ttt e e e e en e ebane s 2
24 111685 Light Retainers ... 4
25 116262 Light SOCKEES ...coiiiiiiiiii ettt e e e ettt a e eneaaes 2
26 7228 LIGRt BUID ...ttt ettt a e e s e e et s aan s 2
27 112708 HOOA LANYAId CADIE 1......ovveceeeeeieeteeteee ettt tee e teae e s 1
28 915740 E.S.HeX NUL # 10-24 oo e e 1
29 913111 Machine Hd Screw # 10-24 X 1/2 ..o e 1
30 112925 Backing WaSher ......oouviiiiiiiii bbb e 1




16

SECTION 3 - FRONT AXLE AND STEERING

SEE SECTION 18 FOR ADJUSTMENT PROCEDURES

’ LUBRICANT - #2 MULTI-PURPOSE LITHIUM GREASE
SERVICE AT 25 HR. INTERVALS

Wheel Horse.

0534

Tractors & Riding Mowers

Figure 3-1 Front Axle and Steering



SECTION 3 - FRONT AXLE AND STEERING 17

PART

ITEM NUMBER DESCRIPTION Quantity
Figure 3-1
FRONT AXLE AND STEERING

1 114385 AXIE = FIONT .o e ettt ettt 1
2 1030 Grease FittiNg ..o ettt 3
3 112847 SUPPOIt BIACKSE .....ooiriiiiiiii ittt et e et e e e 1
4 113044 TUDE e ettt 1
5 113030 PN et e 2
6 111531 SPHMG ittt e 1
7 111406 RH SPINAIG ..ottt e e et e e 1
8 111409 LH SPINAIE ..o ettt 1
9 104822 Retaining RiNG 3/4 ... et ettt 2
11 112981 TIE ROG oo ettt et 1
12 111413 PINION SRAft ..o e 1
116480 Pinion Shaft Coupler (MOt ilUS.) ..ottt e, 1
933221 SPIrol Pin 1/4” X 2 (MOt IlIUS.) ...c.eivrenieiee ettt 1
13 111417 SOCIOM GBAT ...ttt et ee e e e et e e e e e et e et oo 1
14 111418 Eccentric BUSKING ...eiiii ettt et ettt e e 1
15 111419 . WESNIBY ..o e ettt et et 1
17 114943 Steering Gear BraCket 5 SPAS .......couuiuiiieitiee ettt eeee e e e e s e es e 1
114711 Steering Gear Bracket (212 H, 212-HSB) ..........c.c.ooieiiieeeeee oo eee e ee e oo 1
920267 Special Washer (212-5SB, 212-5) .......ccocoriuriiiieeeeeee et e oo eeese s eeeoas 2
18 110391 BUSKING ..ottt et e e e et e e, .1
19 111422 RELAINEE ..ot ettt ettt et e e 1
20 111423 Drag LinK RO .......ooi ittt ettt et 1
23 113987 StEEriNG WHEE! - 13" PIASHC .......o.vvuveeeeeeeeee e eeeeeeeee oo e e ee s 1
25 908018 Hex Hd €ap SCrew 5/16-18 X 7/8 .....ooviiiiiiiiieee ettt et 2
26 920082 LOCKWASREE 5/16 ..ot et 2
27 933268 SPIrO] PiN 3/16 X 1-172 ..ottt n e ee et et e er e 2
28 915001 ESIOK HEX NUE B/18-24 ..ottt ettt e et e e, 1
29 1278 WESHEI.050 ..ottt ettt e e X
30 900235 BOIE B/B-16 X 1-1/4 oottt et ettt 1
31 108881 LOCK HEX NUL B/B-16 ...ttt ettt e et et e et e et e e e e eeeesee e 1
32 911449 Carriage Bolt 5/16-18 X 7/8 ......ccccuiiiiiiiieitieies oottt e e oo 2
33 915662 E.S. HEX NUTB/1B-18 ..ottt e e et n et e e e e e 3
34 920008 WaASHEr 5/16 SAE ... e et 1
35 900038 Carriage Bolt 5/16-18 X 1 ...ttt et 1
36 915002 ESIOK HEX INUE B/8-16 ...ttt ettt e e et 1
37 933272 SPIFOL PIN 5/16 X 1-3/8 ...ttt ettt ee e ee ettt e 1
39 2844 SPECTIAI WASREI ... et 2




18

SECTION 4 - BRAKE AND CLUTCH LINKAGE

SPRING END TO FRAME OPENING

D ~—

SPRING END TO
TRANSMISSION BRAKE

#2 MULTI-PURPOSE
K] LITHIUM GREASE
19 SERVICE AT 25 HR. INTERVALS

LUBRICANT -

SEE SECTION 18 FOR ADJUSTMENT PROCEDURES

0654

Tractors & Riding Mowers

Figure 4-1 Brake and Clutch Linkage



SECTION 4 - BRAKE AND CLUTCH LINKAGE 19

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 4-1
BRAKE AND CLUTCH LINKAGE - Mechanical Transmission
1 111436 CIUtCh/Brake Pedal .........coooiiiiiii e et e et e eeens 1
2 111437 Pedal Shaft ... e e 1
3 106288 Shaft CIaMP ..ottt e e et e 2
4 110015 SPACEI ..ttt et e ettt et e e e ete e e ettt e et e e ettt e ee e e e e aerte e 1
5 111712 WEAVE WESHET ..coiii e ettt 1
6 112984 LOCK ROG .ottt e e e e e et e e e e e e e e e e e e e s 1
7 111439 1€ 1] OO OO USRI 1
8 114859 TAIBE AT L.t e ettt e e e e et e et e e e e e e e ee s e e e e e e e e e e e ar e e e 1
9 111418 Eccentric BUSHING ...ttt 1
10 111419 WSRO ... ettt et et e e oo, 1
11 111420 Grease FIHING 452 ... ettt ee e e e ettt et e e e e e e era s 1
12 113129 CIUtCH/BIake ROM .......oiiiiieiii ettt eee et e et e et e seesre e s s e s s eeraeneas 1
13 111442 HAIBE PUIIEY ...ttt e et e e e e e s et e e e e e ee e e e e et e e eeeeeeeeeeeiee e 1
14 111443 BEIE GUILE ..ottt et e e e e 1
15 104525 SPACEE .ottt e et e b e bt ot e et e et e e e e e et et e rtteaeeaeans 1
17 111445 Brake SPring (9.757) ..uiii ittt e e r e e r e 1
18 111446 CIUICH SPING (7.88"") 1.vvttieeeeeeeeets ettt ettt et ee et e e et e et eneeeeee e oot 1
19 915662 E.S. HEX NUE B/1B-T8 ..ottt et e e e e e e e et e et e e eeereeaens 4
20 900037 Carriage Bolt 5/16-18 X B/4 .....ciiiiiiiii ettt et ettt e et 4
21 932025 COttEr PiN 5/32 X 1 oo et e et e et e e e e e 1
22 920215 WABSHIOE ...ttt oot e ettt ettt e ettt ettt e e e e et ereaae e 1
23 932008 COMET PN B/32 X B/4 ...ttt et ettt e s 3
24 920008 WASHET 5/16 SAE ......ooouiiuiiiiiereeeesseeeeeesi oo eeee e s e ee et e e eee st eeee s s s es s ee e 3
25 900064 Carriage Bolt 3/8-168 X T-1/4 .....c.iiiiiiiiiiie ettt ettt e e e e et se e e 1
26 915663 E.S. HEX NUL B/B-16 ...ttt ettt e et e e e ee e e e eee e e 2
27 908038 HHECS 3/8-16 X 2 .ottt et e s et e e ettt e e e e et et e e e eee e e e e e e e e eeee i 1
28 920009 WaASHEE 3/8 SAE ..ottt e et e e e e e e e e e e e e e e e e e e raae 2
29 116150 EXIENSION SPIING .ooiiiiiiii ettt e et e et et e e st ee e srresente s eereeeareens 1




20

SECTION 4 - HYDROSTATIC TRANSAXLE BRAKE AND CLUTCH LINKAGE

400):8) Wheel Horse.

Tractors & Riding Mowers

Figure 4-2 Hydrostatic Transaxle Brake and Clutch Linkage



SECTION 4 - HYDROSTATIC TRANSAXLE BRAKE AND CLUTCH LINKAGE 21
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 4-2 _
HYDROSTATIC TRANSAXLE BRAKE AND IDLER LINKAGE
1 114418 2T L G =T F- | PSP 1
2 111437 Pedal Shaft .. ..o bt eeeseaaaaaaanas 1
3 106288 Shaft ClamP ...t b e e e e e e e e aarae s 2
4 110015 SPACET ... e e et e e e bt bttt e e e e e e e ateaae s 1
5 111712 WaAVve WaShEE ...t bttt arrnnnnanas 1
6 114705 oo o o To E PPN 1
7 111070 12T ] « TR 1
8 114034 Lo 1= N g o S 1
9 111418 [ ToloT=T o) (g [o =TT L] 11 o o I OO 1
10 111419 L= T o = TR 1
11 111420 Grease FIttING 452 ..ot e e e ettt a e e e e e et e e et e e e e e arraeeas 1
12 114707 2T LI T To RPN 1
13 111442 FIat 1A1Er PUIIY .....ooeiiiiieii et e e e e e s s sna e aeeeaesssannrrnnes 1
14 109444 RV o 1= U 11 T 1
17 102572 o [T o LT gTo T 3R X I PRSP 1
19 915662 E.S. Hex NUE B/16-18 ...ttt e aeas e neaesnsbesasseessesssssansnnssnnnes 4
20 900037 Carriage Bolt 5/16-18 X B/4 ...t e e et a e ans 4
21 932025 COEI PN /B2 X 1 it e e e e e e e et e e e e ea e e e e e e aaaaaaaaaaaaaaaaaesaaaaaaaaasaeaeassernnnaaaans 1
22 920215 A =T = PO PSP PO PSPPPUUPPIN 1
23 932008 COtEEr PN 3/B2 X /4 oeeeeii ittt ettt ettt e e e e s e e s bt e e e s re bbbt ee et e et rn e reeeaeeeeaenaes 3
24 920008 Washer 5/16 SAE ... 3
25 900064 Carriage Bolt 3/8-16 X 1-1/4 ... et eatee s 1
26 915663 E.S. Hex Nut 3/8-16 ...................l e e et et e e 3
b7 900237 Carriage Bolt 3/8-16 X 2-1/4 ... et s et e e et e e e e e e e e e e e e e e e e e e e e e eeeaaaaaaaaans 2
28 920039 WaAShEr B/8 US ... 1




22

SECTION 5 - ENGINE PULLEY AND PTO CLUTCH

REPLACE THE COMPLETE ELECTRIC CLUTCH
ASSEMBLY IF SERVICE IS NECESSARY WHILE
WITHIN WARRANTY PERIOD

SERVICE NOTE:

WHEN SERVICING WORN CLUTCH COMPONENTS,
ITEMS #2 AND #4 MUST BE REPLACED AS A PAIR.

0735

Tractors & Riding Mowers

Figure 5-1 Engine Pulley & PTO Clutch




SECTION 5 - ENGINE PULLEY AND PTO CLUTCH 23

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 5-1
ENGINE PULLEY AND PTO CLUTCH
113426 Electric Clutch Assy (includes items 2, 3, 4 & 5) ....ocveeeoiiiee e, 1
2 113820 ROOT ASSY ..ottt ettt e e et e et 1
3 113821 Field Assy (includes one of eM 9) ..........cciiiiiiiiie et 1
4 114570 Armature and Pulley Assy (includes one of item 9 and Brake Plate) ............ccooveveevoveveoeeaen . 1
5 113823 SPANGS & NULS ..ot ettt 3
6 112843 WSROI Lo ettt 1
7 [ 112853 Bolt M10x1.50 % 120, (212-HSB, 212-H) .........coiooiieeeeee e 1
115203 HHCS MIO % 1.50 X 110 ESL (212-58B, 212-5) ........omieeeeeeeeeeeeeeeeeeeeeeeeeeeeeoeeeeeoeeo 1
8 112858 Engine Pulley (212-HSB, 212-H) ..ot 1
112857 Engine Pulley (212-5SB, 212-5) .......ceueiiiieriieieieeeeeiteee e ee et ee e e e e e 1
9 114064 Ball BEAMNG ...viveiic ettt et 2
10 114271 WEBSHEE ..ottt e e ettt ettt e e ee et e 1

VERVANG DOOR :

{ 911446 HHCS 7/16 - 20 X 4 3/4 - 6 (212-5,
(911447 HHCS 7/16 - 20 x 4 1/4 - 6 (212-5SB

212-H, 212-HSB)
)




24 SECTION 6 - ENGINE, FUEL & EXHAUST SYSTEMS

0984

Tractors & Riding Mowers

Figure 6-1 Engine, Fuel & Exhaust Systems



SECTION 6 - ENGINE, FUEL & EXHAUST SYSTEMS 25

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 6-1
ENGINE, FUEL & EXHAUST SYSTEMS
1 118380 Engine - 12HP - B & S Model 281707, Type 0217-02 .........c.covomereeeeeeeereeeeeeeeeeser oo oo X
4 116707 MIUFFIBE e ettt ettt ettt ee et et e e e e e e e e 1
5 115788 ChoKe/THIOtHE CONION ......eoviiieiieeei ettt ettt ee e et e e e ee et 1
6 116454 KNOD ettt et ettt e e e e e et et e e e e e e e 1
7 111473 FUBLTANK ...ttt ee ettt e e et et e s e e e e e e s e 1
8 104047 Bushing ..o e e et e s e st e e Et e et te e e et e e eeaae sttt ee e reeeeaeaeereeeaarteaens 1
g 104048 VAIVE ...t ettt e e e e e 1
10 111474 GAS CAD .o ettt re et et e e e e e ee et 1
11 112442 FUBILING 227 ... ettt e e et et e e e e e et oo 1
12 108898 HOSE CIAITIP ...ttt ettt ettt et e st e ee e e ee e e e e e e e s s e oo 2
13 100571 CaDIE THE ...ttt e 1
19 908022 BOIES/16-18 X 1.3/4 ..ottt e et ee e e e e e e 4
20 915662 ELS NUES/IB-T8 ...ttt et oot e ee et et e e e e e e 5
22 920008 WESHEE 5718 SAE ..ottt e e et e e e e e e e 4
27 910792 Pan Hd Cross ReCess SCrew # 10-24 ...t eeeee e, 2
28 915740 ES HEX NUL# 10-24 ..ottt et e ee e e e e e 2
29 900037 Carriage Bolt 5/16-18 X 3/4 . ...ttt ettt er e e e e e e ee e ee e, 2
31 915662 ESHEX NUES/TB-T8 ...ttt ettt ettt e e ee et e ee e e et 2
34 115356 SPAIK AITESION ...ttt ettt et ettt e e e e e et e s e ee e e e e e et e 1
35 911066 S0CKet Allen HA. SCreW 5/16-18 X 5/8 .........cevuiuieeeeeeeeeeeeee et eeere e e e e e et ee e ee e, 2
36 908016 BOI B/16-18 X 5/8 ...ttt ee et e ettt ee et 2
37 920824 LOCK WESNEE 5/16 ........oieitiiiteee ettt ettt et e ee e eee e et e e e e e e e 3
38 915112 ESIOCK NUEB/16-18 ..ottt ettt ettt et e e ee et e s e e e es e en e eeee e oo 1

39 911652 SCIEW # B-15 X 1/2 ...ttt en et e e en et rer oo 1



26

SECTION 7 - ELECTRICAL SYSTEM

1185

f L0) {0 ) Wheel Horse.
Bl Tractors & Riding Mowers

Figure 7 -1 Electrical System



SECTION 7 - ELECTRICAL SYSTEM 27

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 7-1 ,
ELECTRICAL SYSTEM

1 104962  Battery - 24 @mp ROU ............co.coviuiiiiieeeeee e 1
2 118630  Wiring Harness 212-H, 212-HSB .........ccccoouiiuiiuieieeceeeeeeeeeeeeeeeeeoeoeoeoeooooooo 1
118640 WIring HAarNeSss 5-SPA ............c.couumiuniiiieioeicieceeeeeee oo 1

3 106948  Battery Tray e e et e e et e e st et e e e e et e e e ee s e e e e 1
4 TOOSAT7  HOOK ...t 2
5 T17316  BAMOry ANGIE ..ot 1
6 111078 Wire (107 Battery t0 GrOUND) ..........c.ovomuiuueemieiie oo 1
7 TH1076  WIrE (T14”) .o 2
8 111682 Wire (17.5” S0len0id t0 SArter) ............coooeovvrveoimoeeeeeeeoeece oo 1
9 908003 BOIt 1/4-20 X B/4 ... 2
10 920007  WASRET 1/4 SAE ..........cooooiiiiiiieiieieieeeeeeeee oo 6
11 T16497  NULT/4-20 oottt 5
12 920081 LOCK WASRET 1/4 ...t 2
13 T10T67  SOIENOIA ..ot 1
15 114721 Battery Drain TUDE .............o.ooiiiiiet oo 1
16 113977 DIOAE Kil ... 1
18 114240 SAESWIICH ..ooioiiii e 1
20 111364  Wiring Harness - Transmission Neutral Switch (not used on 212-H, 212-HSB) .........c.cccoovvvernnn.. 1
21 111365  Transmission Neutral Switch (not used on 212-H, 212-HSB) oo, 1
22 111215 Ignition Switch (Includes emS 31 & 32) ............oouivieooeeeeoeeeeoeeoeeeooeeoeoooo 1
23 116738 IgNItion Key (St Of 2) ........oooiiiiiie oo 1
24 102138 Light Switch (includes items 33 & 34) ..........c..cooo oo 1
25 920262 SpeCial WaSRET ... 1
26 920259 SpeCial WaSHET ..........c.o..iiiiieiec e 1
27 100571 CaBIE TIE oot 1
28 109553 Battery Terminal COVEN ..o 2
29 115393 Headlight Harmess ................o.ouiiiieeeeee oo 1
31 101884 SWICh NUL ... 1
32 920160  Internal TOOth LOCKWASNE ..........coocovuiveriiieieeeeoeeeeeeeeee oo 1
33 105805 SPECIAINUL ..ot e 2
34 102950 Tab WASKET ... 2
37 960151 BOIt 174 - 20 X 1/2 ..o e 2
38 920122 External TOOth LOCKWASNET 1/4 .......cooomiiieiieeeeeeeeoeeeeeeoee oo 2
39 915234 JAMNUL 1/4 - 20 ..o e ee e 2
40 920081 LOCKWESNET 1/4 ... e 2
4 105302 5-Terminal Connector (Part Of IOM 2) .............coco.oooieieoooeee oo 1
43 109355 15 AMP ATO FUSE ...t 1
109102 25 AMP ATO FUSE ...t 1

46 111498  Connector Body (part f M 2) ........ocoooiuoiiioetee oo 1
47 109357  2-Terminal Connector (part Of €M 2) ................co.oooooeiiiiooeoeeeoeoeeoeoeoo 2
48 113131 Long Male Terminal 250 X 052 ............ocoormomeuee oo oo 1
49 TA7142 FUSE HOIABT ..o 1




28

SECTION 7 - ELECTRICAL SYSTEM

§10) 10 ] WheelHorse. 1185

Tractors & Riding Mowers

Figure 7 -1 Electrical System



SECTION 7 - ELECTRICAL SYSTEM 29
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 7-1
ELECTRICAL SYSTEM (CONT’D)

50 104926  CONNECIOr BOAY ....ocvieeiiiiiiei e e e e et ae e nirn 2
56 110459  Connector Body (part Of itemM 20) ......coooct ittt e rie e s 1
57 105306 Female Terminals (part of iEM 20) ......oooiiriiiiii e e e ra e e e eaneee 2
58 25 1 T T O o TSSO 1
59 1102 S o TSRS 6
63 116716  Electric Clutch Switch (includes items 33,34 & 64) .....c.ccvi i e 1
64 TIB179  FACE NUL o ettt e ettt e e e et e e e e s trates s easaereeessasntreeas e snnreeseesernraness 2
65 113050  PTO SWICH COVET ..ottt ettt ettt e e e e e e e e et e e s saseeaente e e ansaeesaneaeessbeeaneaseansans 1
66 (e 2 b T o Vot - AU O N 1
69 117176 Voltmeter (includes 109650 Clamp & 5924 # 10-32 NUL(2) ....oovieiiiiiiriie it 1
70 ER L A = - o1 = | T SR SP PR 1
7 910948  SCrew # 4-40 X B/4 ..ottt e e eee e e nte et eteeena e e e e ane e e e eeeaneeean 2
72 915732 EIBSTNUL # 4-40 ..oooeiiiiiii ettt et e sttt st e st s et e sanee e et e ettt e eane e e e s e e etreeneaes 2
73 11332 SWILCh 212-H, 212-HSB ......ooiiieee ettt e e sre e e s eb e e ssae e snbeeenereeeanes 1
116397  SWICh 212-5, 212-5SB ......ccceiiiiiiee et eee et e e ettt e s et e e e et e e s eae s saeeeeasaeesaneeeesnbeeeasteenneanesnneeean 1

74 L0 T I 1 =T 1T o TS ST 1
75 109445  Fuse Clip Holder MOUNtNG ClID ..coiiiiii ettt e e e snae 1
78 105303 5 Terminal CONNECIOL . ... ettt ettt e e et e e e ettt ae e e e s abeteeaansnanessnsamreaeeaaannnen 1
79 518075  SOCKET CONMECIOL ..ottt e ettt e e e e e te e e e e e st b e ae e e e sabbeeeaeannbeaa s e sasbeaeanssnnen 1




30

SECTION 8 - WHEELS AND TIRES

ALL TIRES 12 PSI

END PLAY 0 - .015

LUBRICANT ~ #2 MULTI-PURPOSE LITHIUM GREASE
SERVICE AT 25 HR. INTERVALS

ANTI-RUST COMPOUND TEXACO CODE 1976 "L" LIGHT OR EQUIVALENT, ON AXLES

1328

Tractors & Riding Mowers

Figure 8-1 Wheels and Tires



SECTION 8 - WHEELS AND TIRES 31

PART

ITEM NUMBER DESCRIPTION Quantity
Figure 8-1
WHEELS AND TIRES

1 5210 Shim Washer 015 ..o e et e et e et e e st e e et e e et e e e e b e e e s be s e s e ne e eae s X
2 1278  ShimM WAaShEr 050 ...ttt e m e e e e e e e et e X
3 109262  Special Washer HUDBCAP 1 5/18 OD ......ooiiiiiiiie et 4
4 116883  Front Wheel and Tire 15 x 6.00-6 (includes items 6, 8,9 & 10) 212-H, 212-HSB ............cc..cceceeei. 2
117129 Front Wheel & Tire 212-5SB ..ot et e e e e e s 2
5 117132 Front Tire 15 X 6.00-6 - 212-5SB .......uoiiiiiieiie e e 2
116884  Front Tire 15 X 8.00-6 - 212-H, 212-HSB ........cco ittt 2
6 114014  Front Wheel Assy (includes Wheel w/items 8,9 & 10) 212-5,212-H, 212-HSB ...........c...cccooeoo 2
117130  Front Wheel 212-5SB (includes Wheel w/items 8,9 & 10) .....c...ooooiiiiiieiciiee e 2
8 109500  Grease FitliNg .....ouiiiiiiiiiie et a et et e e ae et e s et e e te e te e tbeaeeeaeeres 2
9 A=t A = T=T- T | T O O USRS 2
10 5108 VAIVE SEBIM ...ttt e s e et ettt e s bt e e e bt e et s etn e et e e eeeeeaeeeraeeeaeeareeaareans 4
11 100079  Front TUDE-ServiCe ONIY .....oooiiiiii ettt et e et e et e ese e e enanas X
12 932026  COEr PiN5/32 X 1=1/4 oottt bt a st eae e e ae e esae e esae et eenateee e etennee e 2
13 109261 Hubcap-Black-Front (N0t used 0N 212-H) ..ot 2
109154  Hubcap-Black-Rear (not used on 212-H) ... 2
14 117395  Rear Wheel @nd Tire 212-5SB .......ccooiiiiiiiiiiee ettt ettt e e et eeeetae e eeaeee e eaeeen 2
116892 Rear Wheel and Tire 212-H, 212-HSB, 212-5 ... .ot 2
15 116880  Rear Tire 212-H, 212-HSB, 212-5 ... it 2
116867  Rear Tire 212-58B ..ottt et e e et e e e e et e a e e e et e e et e e et e e enaneeenreean 2
16 116893  Rear Wheel 212-H, 212-HSB ... et an 2
117134 Rear WHeel 212-58B ... .ottt et et e e eeen e e et e e aeseenneeeeaeeean 2
17 105450  Rear TUuDe - SEIVICE ONIY .....uiiiiiiiiii ettt e e e st a e e e e et raeesr e et eeraveeees X
18 1120  Square Key 3/16 X 1 3/4 212-5SB/212-5 ........ooiiiiiiiiiiieiea ettt a e e e et eve e e e e tabeeeaaeeeeeaes 2
19 104636  E-Ring (NOt USed ON 212-H) ...oooiiiiiiiiiiiee e ettt e e e s s enrbaasaeaaraaes 2
2590  Straight Key 212-H (NOT IlUS.) ..vviririiiiiiii ittt e ssse s s s s snn 2 e e e e s e e s e ansnnns 2
7939  Snap RiNG 212-H (NOL IlIUS.) ..eeieiiiiiiiiii et ee et s e e e s ee e e e s s nnnes 2
920251  Washer 1 1/2 x .05 212-H (NOLIlIUS.) ....euniiiiiiiiiii e 4

920252 Washer 1 1/2 x .015 212-H (not illuS.) ..oooooeeo e 2



32

SECTION 9 - SEAT AND DECALS




SECTION 9 - SEAT AND DECALS 33

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 9-1
SEAT AND SUSPENSION
1 TIBOB5  Sat 212-5 i e e 1
114894  Seat 212-5SB ..ot e e e 1
2 908017  BOI 5/1B-18 X 3/4 ..oeeiriiiiiee ettt e e e et bbb r et a e e e st e b b e e 4
3 113852  Seat PivOt PIATE ..o e e e e e 1
4 112744  RH PIivOt BraCKet ... ...ooiiiiiiiiiiiiiiii ettt ettt e e e eeeaae e 1
112745  LH PIVOE BracCKet ........oviiiiiiiii et eer e e e 1
6 908018  BOI B/1B-T8 X 7/8 ...eeeiiiiiir ittt ettt bbbttt e e e s s s sbaetteabtes e s san bt baneeeaeesenanes 4
7 R0 L0 S = TUT=] 1 11T O U 2
8 915662  E.S. HEX NUL B/TB-18 ..ot ettt e e e e e e e e e e e e e e e e e e e e e e e e e aaeaaaaaeeaaasaaaaaaaaaens 6
9 114287  SPIING ittt ettt ettt e et e e e e e bbb e e e e E et e e e e e e e e e e e e s e s eattrrer e e e e s 2
10 RLO LT o o T TPV URUOUPPPPPN 2
11 932008  COotter PiN S/B2 X B/4 ..o e e e aeaaaaaaaaas 2
12 114268  SPrinG-Lifter ... e 2
114269  SPring-Lifter 212-5 SB ....oiiiiiiiiiiiii et ettt e e e e e e sbinre e e e an 2
13 TOBBBO BUIMIP BT oottt et et et et e ettt e e e tas s e eab e s ae et e e e et e et e e e e b et e aaete et e aanan et e 2
16 TT12961  Plate ...eeiiiiiiiiiii ettt e e e e e st e et e e e et e et et e e e e e b ae e e e e e e e aanne 2
17 908019 BOIt 5/16-18 X T oottt ettt e et s et e e e s b et e e te e e e e st n e e s e e st 4
18 920008  WaASHEI 5/16 SAE .......oiiiiiiiiiiiiiiiiitiiiiie ittt eeieb bbbttt bbbt e e b n s e e a e et s e s e e nana e e n s e an 6
22 T12837 SeaAt SP NG o iiieiiii e ettt rnnrrne 2
24 920082  LOCKWASNEr 5/16 ...ttt e e ettt ettt e e et e e aaaaaes 4
25 915112 HEX NUL B/18-18 ..ottt ettt oottt e e e sttt e e e e e e et s e e e e ennnes 4
26 908020  BOIt 5/18-18 X 1-1/4 .ottt e et bbb e e e e s ber e e e e 2
- 114496  Nylon Spring - Not illustrated ...ttt 2
144497  Nylon Spring 212-5 SB - NOt illustrated ..............oveiiiimiiiiiiii s 2
900214  Bolt 5/16-18 x 3/4 - NOt illUStrated .............oeiiiiiiiiiiiiiiiiiii e i 4
920155  Lock Washer 5/16 - NOt illUStrated ... 4



34 SECTION 9 - SEAT AND DECALS

Wheel Horse

Wheel Horse

OxCxAGE //
OWNER’S € 1/
MANUAL /0 /

/A

T0 PUSH TRACTOR
8V RANDLE FamanEn

‘ ENGASE

T0 OPERATE TRACTOR PIO
CLUTCH

DISENGAGE

[ TITErT Ty e
BELY ADJUSTMENY -

‘—‘

99 MO DPERATE

SYSTEM Will RESHI

[

1569

Tractors & Riding Mowers

Figure 9-2 Decals, Miscellaneous



SECTION 9 - SEAT AND DECALS 35

PART

ITEM NUMBER DESCRIPTION Quantity
Figure 9-2
DECALS, MISCELLANEOUS

1 117472  Decal - HOOU RH 212-H .. .ottt b e e 1
117466 Decal - HOOA RH 212-5SB .........ooiiiiiiiiiieiireriri sttt s 1
117464 Decal - HOOA RH 212-HSB ......ooiitiiiiieiienie it 1
117474 Decal - HOOd RH 212-5 . i e 1
2 117473 DECAl - HOO LH 212-H ... oottt ettt e s e e e bbbt 1
117467  DeCal - HOOA LH 212-5SB ....uoeiiiiiiiiieie ettt e e e e e e e e r e ettt s 1
117465 Decal - HOOA LH 212-HSB .....oori ittt e e e ee et e e st e e ban s 1
117475  DECAl = HOOG LH 212-5 ..ottt e b e e r et e e s s ar e s s 1
3 116590  DECAl = REAI HOOMT .....evveiiiiiieiiieieeeitiee ettt e ettt e e ee e e aan e e e s bb e e e e s aaa e n e e et e e e s s stssa st ba e e e 1
88158 Decal - Rear HOOT GEIMAN ......cieeiiiiie e ee et ettt e et b e et e e e a e e e e s 1
88106 Decal - Rear HOOO FIeNCI ......c.iiivuiii ettt e et 1
88107 Decal - Rear HOOM DULCR ....coooiviiiiiiiie ettt e st e s 1
4 111327  Decal - Parking Brake ..o 1
88129 Decal - Parking Brake GEIMAN .........cooiiiiiire ittt e 1
88130 Decal - Parking Brake Fr@NCh ...........oooiiiiiiiiiiii i 1
88131  Decal - Parking Brake DULC ..o 1
5 112845  DeCal - PTO CIULCR ...coni i e ettt et e e e e ettt e e e eaa e e e s e e e ca e e e eraa s bbb s e 1
88136 Decal - PTO CIUtCh SYMDBOI . .coiviiiiiiiiiiiiiiii e 1
6 116640  DeCal - HOISE HEAG .....uoiiieei et ettt e e et s e e e e e e e ettt a et e e en e s e s e 1
10 117760  DECA! - REAI FENAET ... .eoeeeeeeeeeoee e eeee ettt e ettt e e e e e s e e est e e e e b s e e s ans e s e s st e e s b e e et es e 1
11 116874  DECAI = FIONT HOOG .o eee s e e e e e e e e et e bs b e e e s e e sa e e e e meba e s s e e e e e s s s e n e te b 1
12 OWNEL'S MANUEISTIACION oottt ettt ee st e e as e e saba e sh et ettt e ettt e s X
13 807281  New Tractor Loose Parts Package 212-5SB ... 1
807280  New Tractor Loose Parts Package 212-5 ..o 1
807278 New Tractor Loose Parts Package 212-H ... 1
807279  New Tractor Loose Parts Package 212-HSB ... 1
14 111632 Decal - Clutch & Brake (not used on 212-H) ... 1
79242 Decal - Clutch & Brake G IMMAN .....ooeviir it e et et e e e e e e s e e e et i e e e e e eaia e 1
79234 Decal - Clutch & Brake FreNCH ......oiiii i e e e e e e e e 1
88124 Decal - CIUtCh & Brake DULICH .couvuvuie ittt eeeeeeee et e e e e s e e s e e e e e 1
15 114442  DECAL - PUSH 212-H ..ot e 1
88061  DECAl - PUSH GBIMAN .vuunniiirriiieieeeeee b e e e e e e een b e et e e ee et e e e aar e e s s e e aaaeesaar e e e e e e e b s a e s neabaas 1
88058  DECAl = PUSH FTENCI .ovevieiiiiiiitee e ee e ettt e e s rr e e e e e s e e et naaaas 1
88062 DECal - PUSH DUICK ..ooiiiiit ittt ettt e e e e e et s 1
16 115196  Decal - AttACH-8-MATIC .....ioviiiiiiii et e et et e b et r et e tb e e e e et e e s e e e et e e e 1
88160 Decal - Attach-a-Matic German ... et e e e e e e e e e e 1
88161 Decal - AHtach-a-MatiC FreNCH . ....iiveiiiii ettt e et e e e e e e b e eenna s 1
88162 Decal - AACh-2-MatiC DULCH .....vutiiii ittt e e r e et 1
19 111926  Decal - ElECHCAl SYSTEM ..oiiiiiii et 1
88121  Decal - Electrical SyStem GEIMAN ..........cooiiiiiiiiiri ittt 1
88122 Decal - Electric System FrenCh ... 1
88123 Decal - Electric System DULCH ...t 1



36

SECTION 9 - SEAT AND DECALS

Wheel Horse

S
OWNER’s /// /
/|

ya
MANUAL 7l

// v

B TO PUSH TRACTOW

Vi RANDLS FRIERAY

&

TO OPERATE TRACTDA

P10
CLUYCH

DISENGAGH

—r———

BELL ADJUSTMENT
.

88 NOT OP¢
SATTERY CTl
SAMAGE

SYSTEM WLl RESIT

[

Wheel Horse.

Tractors & Riding Mowers

1569

Figure 9-2 Decals, Miscellaneous




SECTION 9 - SEAT AND DECALS 37

PART

ITEM NUMBER DESCRIPTION Quantity
Figure 9-2
DECALS, MISCELLANEOUS (CONT’D)

20 115398  Decal - MaNtENANCE ......cooeeeiieeeeee et ee e e e e 1
88064 Decal - Maintenance GEIMAN .......c.ooovieiieeiiie ittt eeeetetetta e e e et e e s eeerranenrrnrrsssennnsernnnnnnnnes 1
88063 Decal - Maintenance French ... e e 1
88065 Decal - Maintenance DULCh ... e et an e e e e e eeaeeeaeaas 1
21 111706  DecCal - ThIOHIE ... e e et e e bbb e e e e e e e eee e eeaeseeesbrberaanaeseessann 1
88096 Decal - Throttle SYMDOI ... e e e e e e e e et e e e e e e e e e esba e e e eaeererans 1
22 112924  Decal - Back PIate ........ccooeiiiiiieeee e e vana bt ra e aaaarnes 1
88133 Decal - Back Plate Symbol ............oooiiiiiii et 1
23 112384 Decal - Hood Stripe RH ...ttt 1
112385 Decal - Hood Stripe LH ... e aaaaaae 1
24 112670  DeCal - DANGET oo ettt rataasaannnattsnrann 1
88093  Decal - DANGEr GOIMIAN .....ccocooiiiiiiiiiiee ettt s ettt e e s srb e re e s s s e saaaetaaesaaessansbbbanees 1
88094  Decal-Danger FrONCh .........cccooiiiiiieiiiiiii ettt 1
88095 Decal - Danger DUICK ..ottt v et eab b e e e s aenes 1
26 114944  Decal - Shift 5 SPEEU ....ccuuiiiiiiiiiiie i et e e e e e e sneeee e e e e e e e eea e raeeeeas 1
88099 Decal - Shift 5-Speed Symbol ... 1
27 114051 Decal - SHift AULO .ocooeiii e e e e e te ettt r e rranrtrarrans 1
88139  Decal - Shift AU SYMDOI .....cooiiiiiei et 1
29 112403  Decal - VIN OVEIIAY ..ottt ee ettt st a e e aeaesees s ttbasaeesesennnesnnnnnnnnns 1
30 113370 Decal - PTO AdJUSIMENT .....coiiiiiii it e e e e s e b aasan e e e e s e e e sssannn 1
88102 Decal - PTO AdjuStMent GEIMEN .........ccoiiiiiiiiiiiieireen ettt e e e re s s s nrbbaee s 1
88103  Decal - PTO AdJustmMent FrenCh ...........ooiiiiiii e re e s e e e s aae e 1
88104 Decal - PTO AdjuStmMent DUICH ..........coiiiiiiiiii e et eee e e reeee s 1
31 111342 Decal - EUropa .....ccovveevviiiviiiiiiiiieeiiiinnn. e eeteeerttaeeeeteeettrr e eeathbb—eeeaeaerraaarreeraarrae 2
32 114621  Decal - EUrOPE NOISE ...ccc.eeiiiiiiiiiiii ittt et e e st a e e eeesenrtreeeeaeeeeeessasrbbaeessanassneees 1
34 112161  Decal - Belt AQJUSIMENT 212-58B ........c.coiiiiiiii e eee et er e er e rrraes s aabessssrssrasasensanes 1
88059 Decal - Belt AdjuStMENt GOIMAN ......cooooiiiiiiiiiiie et e e ee e e e 1
88060 Decal - Belt AdJuStMent FrenCh ...t ae s e ea e arraaareaanee 1
88057 Decal - Belt Adjustment DUtCh ...t 1
37 114297 Decal - Seat Lifter ..................... et eEE A eeeeeeeaieeeeeeeeeeeettneetterrtnnnnanenatarr—arraertrrrt reaaaeetterrrrey 1
88111  Decal - Seat Lifter GErMan .........coiiiiiiiiiiir et e e e e e e e s e et eeaeceeeesennsrraeees 1
88112  Decal - Seat Lifter FrenCh .........ooovmiiiiiiiiiiiieiie ittt e e e as 1
88113  Decal - Seat LIifter DULCH .........ooiiiiiiiiiiiiiiieiiee ettt e e e e e e 1



REAR DISCHARGE MOWER - 36 in. (92 cm)
VEHICLE IDENTIFICATION NUMBER E5-36RL01

OPERATING
AND
MAINTENANCE
INSTRUCTIONS

> M1 2 4

* Wheel Horse

—7-



REAR DISCHARGE MOWER - 36 in. (92cm)
VEHICLE IDENTIFICATION NUMBER E5-36RLO1

Parts available only through Authorized Dealers.
When ordering parts always list Part No. and Description.
(Specifications subject to change without notices.)

ITEM PART ' NO.
NO. NO. DESCRIPTION REQ'D
1 112990 MoweT DeCK...uusevuuevnneinneninenneennnnnns 1
2 108798 o T O 1
3 113046 1 7= o 5 ol 2
4 113045 Roller Shaft.............. f e e aseee e 1
5 908003 Bolt 1/4-20 x 3/4...... ettt 3
6 915661 E.S. Nut 1/4-20. . i eiiinieiniennennennnns 3
7 111597 L.H. Belt COVOT et rrnenenrnnnnneenensanenens 1
8 111596 R.H. Belt Cover. . iweeseianiiiieirnnaeesen 1
9 926671 S.T. Screw 1/4-20 x 1/2.¢ucieiieieinninnnnns 6
10 106480 Chute Extension......ieeiernrsocesaronnnenns 1
11 900062 Carriage Bolt 3/8-16 x 3/4...eeeiiiinennnnn. 4
12 915663 EeS. NUt 3/8-16..ciieiiiinennenernnnneannnns 7
13 111598 Bracket............ ettt ee e, 1-
14 900063 .Carriage Bolt 3/8-16 x l..vuiieiieeneenennns 4
15 915663 E.S. Nut 3/8-16...ccviuineennnn.. e reaaa 4
16 111569 0 X o+ S 2
17 932960 Clevis Pin 3/8 X 5/8. ... 2
18 920237 Washer 25/32 X 5/8..iiimereeeeeenenanaanns 2
19 932008 Cotter Pin..u.iiienin e iinennsnsnnennonanns 2
20 933505 Hairpin Cotter.. it iniinenenennnnnns 2
21 112972 Height Adjustment Assy......c.iiveiiinnnnnn 1
22 110418 I ol 1
23 101853 ol o< 1
24 102597 GrapPeeeeesoenrenssnoeseenennsnseceonannenens 1
25 113083 o ¢ I 1
26 7736 TrUNNION. sttt e nessssenrscnnennsnnaconnnnes 1
27 920009 Washer 3/8. . ittt ittt eennanas 1
28 933505 Hairpin Cotter.....iviiiineiiennrnnrsannnnns 1
29 113015 Lift Arm. it inireeseennneoerenns 1
30 900234 Carriage Bolt 3/8-16 x 1............ Ceeaea 2
31 102809 Flange Locknut.... .ot ieeennnnnn. 2
32 132034 Cutter Pin 3/16 x l..ueiuineneeennnnnannnnnn 1
33 111188 Decal — Danger.....oeeeee e eeneneeeoeanenns 2
34 111665 Decal - Belt Guide...veriviinennenreniannnns 1
35 112161 Decal — Belt Adjustment.....evvieeveencnnens
36 111655 Decal - Height Adjustment.........vvevnvvnnn. 1
38 112403 Decal — VIN Overlay....oveeeeiinnnnneennnnns 1
39 933268 Spirol Pin.....o.ovvvinnen. e e 1
40 111173 Roller....cvvveveennnnnnn SN 2
41 111174 Roller Shaft... vttt ierna. 2
42 113165 Shoulder Bolt... oo, 2
43 112962 Gage Wheel.. ..o iiiiiiiiniennenronennnnnns 2
44 112883 Spring Anchor................. e e e 1
45 102704 IS 0 Lol =5 o 2
46 100071 151 00 1 1 <R 1




REAR DISCHARGE MOWER - 36 in. (92 cm)
VEHICLE IDENTIFICATION NUMBER E5-36RLO1

38
; 7
PO
14 § i ~
42 < —3
&) il
z/ 3




REAR DISCHARGE MOWER - 36 in. (92cm)
VEHICLE IDENTIFICATION NUMBER ES-36RLO1

Parts available only through Authorized Dealers.
When ordering parts always list Part No. and Description.
(Specifications subject to change without notice.)

ITEM PART NO.
NO. NO. ' DESCRIPTION REQ'D
1 113169 Drive Belt (116"). ... iuiviiieiinennnnnn... 1
2 113048 V- Pulley.. ittt it ee e 3
3 112976 Idler Pulley....coiuiiiiinnnnnnnnn. 2
4 900067 Carriage Bolt 3/8-16 x 2....evvuuunn.... e 1
5 920009 Washer 3/8 SAE......ciiiviniinnennnnnnn. 1
6 915663 E.S. NUt 3/8-16..cciiiiineininennnnnnnnn. 1
8 112968 Idler Bracket.....coviuiiiiiininnnnnnnnnnn.. "1
9 1481 Grease Fitting...uvuvveeeeininenneunnnnnnnn. 1
10 908032 Bolt 3/8-16 X 3/b..ueiuniiiinnnannnnnnnn.. 14
11 915663 E.S. Nut 3/8-16.c.ieieiiiiiiinnnnnnnnnnnn. 2
12 112882 Idler Arm...ooioiiii i it i, 1
14 * 9150894 Jam Nut 5/8-18. .. cuiiuiiiiiininnennnnnnnn. 3
16 111581 Spindle Assembly (includes items 19 thru 22,
24,26 thru 28 & 43) . .vueieiieennnnnnnnnn. 3
18 113034 Idler Rod..u.vuuniiiininiiiiii i, 1
19 109966 Ball Bearing (Metric).....vveeevurunuennn.. 2
20 107448 Spindle Housing.....veueionionneunnnnnnnn. 1
21 112675 Spindle Shaft........ 109965, woek mpdel. . . . 1
22 1030 Grease Fitting.....ouvuiiiiiiniineunnnnnnnns 3
23 920009 Washer 3/8.....uiiiiiiiiiiininnnnnn. 2
24 110088 R 1= ol o 1
25 932016 Cotter Pin 1/8 x 3/b4.vuivneneiunnnnnn. .. 2
26 936028 Internal Snap Ring.......... et 1
27 106068 Blade Spacer....v.euviniiinennunnnnnnunn. 1
28 106067 Spindle CUpP. .ttt ittt e e e e, 1
29 900015 Washer 3/4. .. e, 3
30 107982 Mower Blade Kit (Set of 3)....vuuunennnn... 1
31 * 9150904 Jam Nut 3/4-16.. . cuiiiieiiininnnnnnnnnnn. 3
32 6739 Trunnion. . ..oveiiiin ittt ie e ee e, 1
34 933505 Hairpin Cotter...qf ........................ 1
35 111560 Block.)...... R T e 1
36 920232 Washer. . oottt e e, 2
37 932018 Cotter Pin 1/8 x 1 1/4.uiuieienunenunnnnn.. 1
38 908038 Eslok Bolt 3/8-~16 X 2...uiveiuneunnnnnnnn. 1
39 106874 Square Hole Washer.............ovuuuunn.... 1
40 915663 E.S. Nut 3/8-16. . et innnnnnn.. 3
41 920257 Special Washer 1 1/4 in. O.Dvuivuvunnnnnnn.. 3
42 920087 Lockwasher 5/8. .. .. uiiiiininnennnnnnnn. 3
43 971015 B Y- 1
45 106117 Spindle Plate (Center Spindle Only)........ 1
46 112975 Spring Anchor.......ouuieivininnnnnnnnnnnn. 1
47 933152 Roll Pin 1/8 x 3/4..iivieniennnnnnnnnnn.. 1

* "4" At end indicates free - running nut.
DO NOT use Eslok or other type locking nut.

— 10—




38 SECTION 10 - 30” MOWER DECK

SEE SECTION 18 FOR ADJUSTMENT PROCEDURES

| LUBRICANT -

I #2 MULTI-PURPOSE
LITHIUM GREASE -
SERVICE INTERVAL -

50 HRS.

“’l || 1627
rIOR()" Tractors & Riding Mowers

Figure 10-1 30’ Mower Deck




SECTION 10 - 30” MOWER DECK 39
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 10-1
30" MOWER DECK (212-5SB, 212-HSB)

1 113290 307 MOWEE DBCK ...ttt e e ree e e e e sttt e e et e e e s s 1
2 900063  Carriage Bolt 3/8-18 X 1 ..o 4
3 915663 E.S. NUL B/8-16 ..ottt e et e e e e e b e e e e e e 5
4 920009  WaSher 3/8 SAE ... e e 7
5 TT14837 Lt AT ASSY oot e bbb e e 1
6 900234  Carriage Bolt 3/8-16 X 1 ..ottt e e e e et e e e s s e n e e e aeesaanne 2
7 102809  Flange LOCKNUL ..o ettt eaaeanennrrene 2
8 T1B296  1A1EF PIVOL .ottt ettt et et e e e st e e e aeesaaane 1
9 LI EC N T To 1= g Vi o R TP UUPRN 1
10 1030  Grease Filing ....ooceeiieiiii e e e e 1
11 920232  WaASNIOK oottt bbb e e n e e e e e e e n e e e e e e a s 1
12 932018  Coter Pin 1/8 X 1-1/4 ..o ettt ettt e e et e e e e s e nnbree s 1
13 9320168  COUEI PiN 1/8 X B/4 .o ettt e e bbbt e s et re e e et e e e e e naaes 2
14 TT1560  IAIEr BIOCK oo e e ettt e e e et e e s a e e e 1
15 113112 VeldIer PUHBY oo ettt 1
16 113293 SPING ANCROT .ot e et e e e e e e e e e et e e e e e e et eenprt e aananans 1
17 908038  BOIt 3/B-T6 X 2 ..eueiiiiiiii ittt e e e et bbbt e e e e e b e b bt et a b e et e ettt e e et bebeeaeeaaeeeaaaanes 1
18 113298 [AIBF ROM ..eeiiiiiiiieii ittt e e e e e e e et a e e ettt r et e eeeaa e 1
21 933152  ROH PN 1/8 X 314 oottt ettt s bar e s s e s bbbt e e e e e 1
22 B739  LIft STUA oeeeiiiiiiiiie et e s e e sttt n ettt e e aeenaaanns 1
23 933505  HairPin COtEI ..ottt et e e e bbbt e e e e e e e e e e e et s ann e e e e e e e 4
24 113314 Heigt AdJUST ASSY ..iiiiiiiiiiii ittt e e ee s e e e 1
25 T10418 LBV ettt e ettt tnnne e rene 1
26 101853  COMPIrESSION SPIING ooiiiiiiiiei it ettt ettt et eeeee e eeneeean s seeneeesenseanneenassrrrrenn 1
27 Lo IR K T S T TP PP PPPPPRIIT 1
28 L0722 A € 1 T OO TP T PP PP PPTRPPPPTPPPPPN 1
29 10841 M oo ettt b b s 1
30 113287 SPriNG ANCROT ... e 1
31 100071 EXteNSion SPring (57) oo e s 1
32 L R O (o] o U R P PP P TP PPPTTPTON 2
33 932960  CleVis PiN /8 X 5/8 ..ooviiiiiii ettt 2
34 920237  SPECIAI WASHEL ...eeeitiiiii i e 2
35 932008 Cotter PiNn 3132 X /4 ..o 2
36 113289  Heigt AdJUStMENt RO ..oooiiiiiiiiiiiiiiiiiiiii e e 1
37 LR P2 o s I T o1 o] I o T T OO TP PP UPP PP PPPTUPPPPPPN 1
38 T736  SUD TTUNMION Looiviiiiiiiiiieie ittt e a e aa e a e e e e e e e e e e s e e e s e e e errteaanaaaaaeseesaaeeaaeees 1
40 115205  MOWET DefleClOr .o 1
41 L0207 B Y o T- Lo =T TP 4
42 900015  Carriage Bolt 1/4-20 X 3/4 ..o 3
43 MW8756  Wing Nut .........ccccoevevrrnnnee. OO 3
44 103995  WaAShEr 1-1/4 O.D. i ettt e e e e bbbttt ee e e e aab e e e teeeee e saetteeeas 3
45 T02704  SPACET .eiiiiiieii ittt 11 e e s e e e e e e e e e e e 2
46 106535  SPEEA NUL L..eiiiiiiiiiiiie e et r e et re e e et e e e e e b b s et e s ee s 3




40

SECTION 10 - 30” MOWER DECK SPINDLE

LUBRICANT - +2 MULTI-PURPOSE LITHIUM GREASE -
SERVICE INTERVAL - 50 HRS.

SEE SECTION 18 FOR

ADJUSTMENT PROCEDURES /

T8

1628

g

Tractors & Riding Mowers

Figure 10-2 30"’ Mower Deck Spindle



SECTION 10 - 30” MOWER DECK SPINDLE 41

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 10-2
30" MOWER DECK SPINDLE (212-5SB, 212-HSB)
111541  Spindle Assy (includes temsS 3 thru 8) ........coiiiiiiiiiiiiiiie e e 1
3 111544 SPINAIE HOUSING ooooiieeeeee e e 1
4 3796 GreaSE FIlING ...vveiiiieiiiiiiiiiiieee sttt ettt e e e e et e e e e e eab bt e e e e e e e e e e b b r e e ee e e e e e reees 1
5 936321  SNAP RiING oot e e b e e e e e e s 1
6 T11543  TUDE ooiiiiiiiii i e e bbbt e e e e e e e e e e e bt e e e te e e e e e s e b b a e e e e aeeeaaane 1
7 111135 Ball BRANING .. oceiiiiie e ettt e et ettt e e et et e st s e e e enb e n e e e et ennntrn e e e aeeaes 2
8 111542  SPINAIE SHAFt ...oeiiiiiiiii et e et e et et e et aa et e 1
9 LR LT T = T T O T U PP PPPP PP RTSTUPPPTPRPPN 1
10 900063  Carriage Bolt 3/8-18 X 1 . .c.oiiiiiiiiiiiiiiiiniiiti e e 2
11 915663  E.S. NUL B/B-16 ..ottt et e 6
12 908037  BOI 3/8-16 X 1-3/4 ..ieiiiiiiiiiiiiiit ettt ettt bt e e bt ettt et ar et e e e e e e 2
13 908041 BOIt 3/B-18 X 2-3/4 ..o e e 2
14 920009  WaAShEr 3/8 SAE ....coouiiiiiiii e 9
15 108068  Blade SPaACET ...oiiii ittt 1
16 106067  SPINAIE CUP eiiiiiiiiiee ettt ettt te e e st b s e s et st arre e e e e 1
17 13309 BlAade Bar ...oeeeiiiii e e 1
18 908033 BOIt B/B-16 X 7/8 ...eieeieiii ittt et ettt ettt e e e s e e e e e e e e e s e e e e s ee e s 2
19 109779 Jam NUL et e et et e e e e e e et e e e e nnnna 2
.20 G150894™  JAM NUL ...ooiiiiiiiii e et e e 1
21 TT11144  BlAAE et e ettt e e e et e e st et e e e s b e e 1
22 911440  BOM 1/2-13 X B4 eoreeeiieeeie ettt et e s e st 2
23 937225  Hi-PrO KBY ooeiiiiiiiiiieiee ittt e e e e et e s e e e 1
24 TH154B  PUNEY oottt e et e e et e e e et et e e e e e e a e e e e e e en e e 1
25 920087  LOCKWASRET 5/8 ... et et e e e e e e e e 1
26 9150064  INUE B/8-18 ..oviiiiiiiiit ittt ettt e e e e et e ettt e et e e e e s bbb e et 2 e e e s st tae e e e e e e e e e 1
27 114421 V-BEIE (52.8™") 1oiiiiiciieiiiiieie ettt ettt e e e ettt s et e e e oo et e e e e e s e e e e e bbb e e e e e e e e e e e et e e e e et a e e 1

* Indicates free running nut. DO NOT use locking type nut.




42 TORQUE SPECIFICATIONS

SAE GRADE 1 or2 SAE GRADE 5 SAE GRADE 6 or 7 SAE GRADE 8

BOLT
BOLT HEAD MARKINGS | BODY SIZE Torque Torque Torque Torque
In - Thread
Ft-Lb Nm Ft-Lb Nm FT-Lb Nm Ft-Lb Nm
1/4-20 5 6.8 8 10.8 10 13.6 12 16.2
Manufacturer’s marks may vary. -28 6 8.1 10 13.6 14 19.0
Three-line markings on heads shown
DIt g Or examele, indicate SAE | 5/16-18 11 15.0 17 23.0 19 25.8 24 325
rade )
-24 13 17.6 19 25.8 27 36.6
3/8-16 18 244 31 42.0 34 46.1 44 59.7

@ @ @ -24 20 271 35 47.5 49 66,4

7/16-14 28 38,0 49 66,4 55 74.6 70 95.0
-20 30 40.7 55 74.6 78 105.8
1/2-13 39 52.9 75 101.7 85 115.2 105 142.4
-20 41 55.6 85 115.2 ) 120 162.7

SAE 10r2 SAE 5 9/16-12 51 69.1 110 149.1 120 162.7 155 210.1
-18 55 74.6 120 162.7 170 230.5
5/8-11 83 112.5 150 203.3 167 226.4 210 284.7
-18 95 128.8 170 230.5 240 325.4
3/4-10 105 142.4 270 366.1 280 379.6 375 508.4
SAE 6 or 7 -16 115 155.9 295 400.0 420 569.4
7/8- 9 160 216.9 395 535.5 440 596.6 605 820.3
-14 175 237.3 435 589.8 675 915.2
1- 8 235 318.7 590 799.9 660 894.8 910 1233.8
-14 250 339.0 660 894.8 990 1342.2
FUEL LINE

50’ bulk fuel line ID .250 x OD .550 - # 112570

FASTENERS

* All hex bolts GRADE 5 minimum, GRADE 8 used as noted.
¢ All carriage bolts GRADE 1 unless otherwise noted.
¢ In place of ESLOK or E.S. nuts, use LOCTITE or lock washers with free running nuts.

PAINT

Red Enamel — 6 cans, order # 8-0311
Red Enamel — Quart can # 5340 (Non-aerosol)*
Beige Enamel — 6 cans, order # 8-0321
Biack Enamel — 6 cans, order + 8-0334
Pewter metallic Enamel — 6 cans, order + 8-0335
(Automotive Equivalent: 1971 Lincoln-Mercury Pewter Metallic)

White Enamel — 6 cans, order + 8-0336
Pewter Gray Enamel — 6 cans, order + 8-0337

(Automotive Equivalent: 1982 Lincoin Light Pewter)
Silver Metallic Enamel — 6 cans, order # 8-0338
Pewter Gray Enamel — Quart can # 5347 (Non-aerosol)* *
Thinning — use zylol (slow drying time) or toluol (fast drying time)
** Thin with zylol

*

18-1 R4 0986



vwiccwL Nnwnoc

EUROPE BULLETIN

ONDERWERP : HARDSHIFT KIT # 119770 VOOR 200 "L" SERIES (212-...)

TRAKTOREN -

PROBLEEM Sommige traktoren in hogervermelde Serie hebben een
extra riemschijf naast de motorschijf om het schakelen
te vergemakkelijken. Andere traktoren in deze Serie
bezitten deze schijf niet, en kunnen schakelproblemen
opleveren.

OPLOSSING Met kit # 119770 wordt dit schakelprobleem opgelost. De
schijf laat de riem toe bij het ontkoppelen te
ontspannen.

TE DOEN 1. Kontroleer of op een 200 "L" Serie traktor die dit
probleem heeft de bedoelde schijf wel naast de
motorschijf gemonteerd is (zie illustratie onderaan)

2. Indien dit niet het geval is : gebruik ENKEL
bijgaande bestelbon om kit # 119770 te bestellen.
Vergeet niet het VIN en Serienummer te noteren van
de traktoren waarvoor deze kit besteld wordt.

NOTA : in bijlage is ook een montage-instruktie voor kit #
119770. BEWAREN : de kit bevat enkel Engelstalige
instrukties.

JOB/vvn/24/10/89




\]

. VWG L Nnuvnoc
_%/WheelHorse ...
e - SE8910/1010
[ ] [ |
Service Information

ONDERWERP : HARDSHIFT KIT # 119770 VOOR 200 "L" SERIES (212-...)

TRAKTOREN -

PROBLEEM Sommige traktoren in hogervermelde Serie hebben een
extra riemschijf naast de motorschijf om het schakelen F
te vergemakkelijken. Andere traktoren in deze Serie
bezitten deze schijf niet, en kunnen schakelproblemen
opleveren.

OPLOSSING Met kit # 119770 wordt dit schakelprobleem opgelost. De
schijf laat de riem toe bij het ontkoppelen te
ontspannen.

TE DOEN 1. Kontroleer of op een 200 "L" Serie traktor die dit
probleem heeft de bedoelde schijf wel naast de
motorschijf gemonteerd is (zie illustratie onderaan)

2. Indien dit niet het geval is : gebruik ENKEL
bijgaande bestelbon om kit # 119770 te bestellen.
Vergeet niet het VIN en Serienummer te noteren van
de traktoren waarvoor deze kit besteld wordt.

NOTA : in bijlage is ook een montage-instruktie voor kit #
119770. BEWAREN : de kit bevat enkel Engelstalige
instrukties.

JoB/vvn/24/10/89




MONTAGEINSTRUKTIES VOOR HARDSHIFT KIT # 119770

INSTALL NEW
v FRAME PLATE

l/&; EXISTING
' FRAME PLATE

Transmissieaandrijfriem verwijderen en wegwerpen.

Gemonteerde frameplaat van frame verwijderen.

Nieuwe frameplaat (# 114851) monteren.

. Nieuwe riemschijf (# 110370) en riem retainer op frame monteren
met bijgeleverde bout, rondsels en moer. '

Monteer nieuwe riem en regel riem retainer op 3,2 mm van de
rugzijde van de riem.

B wWN e

(6]

Nieuwe stuknrs Beschrijving Hoeveelheid
114860 riem 1
109230 riemgeleider 1
110370 idler schijf 1
908038 bout 3/8-16 x 2 1
920009 rondsel 3/8 2
915663 Moer 3/8-16" 1
114851 Frame plaat 1



TORO EUROPE N.V.

Att. Parts Service
ref.:SE8910/1010 Nijverheidsstraat,5

2431 OEVEL (Westerlo)

DATE/DATUM/DATE :
ORDER FORM HARDSHIFT KIT 119770
BESTELFORMULIER HARDSHIFT KIT 119770

FORMULAIRE DE COMMANDE HARDSHIFT KIT 119770

COMPANY/FIRMA/SOCIETE :

ADRESS/ADRES/ADRESSE

TRACTOR/TRACTEUR

VIN SER.NR.

Total quantity : AT NO CHARGE
Totale hoeveelheid : X #119770 GRATIS
Quantité totale : GRATUIT

Company Stamp + Signature
Firmastempel + handtekening
Tampon + signature

cc.: JOB



po v i Y CA1S R

FORM NO. 3315—-189A

. ' )
MODEL Ng. R2120E02-2000001 & UP PARTS
‘. il MODEL NO. R2120502-2000001 & UP CATALOG
4 .
WHEEL HORSE® TFPP
\_ 200 SERIES LAWN TRACTOR )
"" .
=
> ”
Cw1156
?‘a(:.- Part No, Deseription ul\;:& ?\]ec"" Part No. Deseription U'::r’.i
1 | 114389 Fender - 1 20 13253—-17 |Washer — Lock 4
+ 21793840 Heod & Grill 1 21 132176 Nut — Lock 8
6 | 117344 Handle Assembly 2 22 | 116601 Bar — Light 1
7 1117432 Rivet — Pop 4 23 | 111684 Bucket — Light 2
8 | 3219~14 | Nut 2 24 1111685 Retainer 4
9 1116591 Headlight Bar Assembly 25 | 116262 Socket — light 2
{Incl. Ref, #2224 & 26) 1 26 | 7228 Bulb — Ligh 2
10 1111392 Clip 1 27 [115414 Cable —~ Hoog Lanyard 1
11 1 32103-18 | Nut — Wing 1 28 | 915740 Nut — Lock , 1
12 | 103995 Washer ~ Special 1 29 1313111 Screw — Maching 1
14 | 108547 Reflector 2 30 |112925 Washer — Backing 1
15 | 109183 Rivet — Pop 4 32 115413 Clevis 2
18 13230~-23 | Bolt — Carriage 8 38 (5977 Bushinyg ~ Nyliner 2
17 | 938021 Bushing 1 39 | 111536 Spring 2
{ 18 | 910808 Screw 4 40 |79-2590 [Push Nut 2
®The TORO Company --1992
- 2s2'd SSOPE-EBYED NILNOH MIONEAIH NE3L 11T SOw@T-54.

Pl



14

SECTION 2 - FRAME, SHEET METAL AND COVERS

‘737?1‘4’45

Wheel Horse.

0433

Tracwrs & Riding Mowers

Figure 2-2 Frame, Sheet Metal and Covers




T

‘ge -13:47. 0000 L_ozEMAN'_ BV ELST 3 1-ase/19—75275

- -y Lo e FTTNRL T S T AWM, TR TR = W TR TV TP . b B AT Gk R L
il T Ghia” SRS SHI RN S i SR R SRR,

Rl ¥

- ' WHEEL HORSE"
* EUROPE SULLETIN\
) orse --......

Service Information

NI .« gt 8

' LOZEMAN TUINMACHINES .Y Tav Heax

-4

Tew L R o A r-w““-lkwm?"”
SO g Co TRIG R T r.v.r&,w;.-w.—qasw-.- PR WWLLT £ A 0 e

.  Bemmeiseweg 84
\ €862 PC Elet Gid
Tet. 08819 - 71423

fieir. geheugensteuntje. .
Z-als § raeds weet, bestaan er 3 PGC/Tractor PTO kits, nl.

it nr. 116142 voor 220-4 en 222-5 traktoren
116143 voor 227-5 traktor
116144 voor 210-4 en 212-5 traktoren

- —— . e e

Scmmige 115044 kits werden geleverd met de verkeerde transmis-
sl23caijven. _
-m 2 zien of u de juiste schijf heeft, hieronder de tekeningen .
van de 3 verschillende schijven in de verschillende kits. -
Kit nr. 116142 moet schijf nr. 116145 bevatten = ,tj
Kit nr. 115143 moet schijf nr. 116121 bevatten R
Kit nr. 116144 moet schijf nr. 116120 bevatten e
Indien u de verkeerde schijf ontving, gelieve ons te contacteren. -:f
N /’
- 4

N
I

i

|

A =

| |
N W GL

6121 T116145 116120

&

s . TN

vh,v."x
TR R R v




. 56 ‘@9 13:47.@00@ LOZEMAN BU ELST

» Wheel Horse

WHEEL HORSE!
EUROPE BULLETIN |

SE8903/1002

Service Information

LOZEMAN TUINMACHANES 0.V
Bemmelseweq 84
6662 PC Elst Gd
Tel. 08819 - 71423

L. Xlein geheugensteuntje. :
Irals u reeds weet, bestaan er 3 PGC/Tractor PTO kits, nl.

it nr. 116142 voor 220-4 en 222-5 traktoren
116143 voor 227-5 traktor

116144 voor 210-4 en 212-5 traktoren

- —_ C m e e

b3
’
3
o)
.o
oty
i
ity

zien of u de juiste schijf heeft, hieronder de tekeningen
2 verschillende schijven in de verschillende kits.

XKit nr. 116142 moet schijf nr. 116145 bevatten

Xit nr. 115143 moet schijf nr. 116121 bevatten S
Kit nr. 116144 moet schijf nr. 116120 bevatten

Indiz2n u de verxzerde schijf ontving, gelieve ons te contacteren.

"y ¥

—
Dy
1.
¥
!

i O B
W A

16121 116145 116120

oo A R ) N o . » - s ] . A . Lt .
0 e /.. T N T 5 T TR TR A R RIS S

. L | A T —1
?1—9’8819—?5275 P .1 .




